WATER RESOURCES DEPARTMENT S.D.III. (C.P.O) QUALITY CONTROL LABORATORY GOGAL MARGAO- GOA

_		UUUAL, M	ANUAU- UUA	
NO : WRD / WD XI / SD III/ F.59 / W.F. 87/2021/ 46 / 2021-22. Dated:14/06/202				
Name of the Work	:- Construction of Maidatale lak	e at Nagarcem in C	Canacona Taluka.	
		· · ·		
REQUISITION DETAILS	S: NO: WRD / SD II / WD XI / F.	67 / 66 / 2021-22.	Dated:-11-06-2021	
SAMPLE SENT BY:	Assistant Engineer, Sub. Di	v. II, Works Div. XI,	WRD, Canacona- Goa.	
SAMPLE RECEIVED ON	l: 11/6/2021			
TYPE OF SAMPLE: La	atrite Stone			
STRENGTH REQUIRED	: 30 Kg/cm2			
TESTING DATE: 14-06	-2021			
TESTED BY:	Junior Engineer		AUTHORISED BY:	AE, SD III, QC.
AGENCY NAME:				
Sr. No:	SAMPLE N	UMBER	Comp. strength in Kg/sq.cm.	AVERAGE Kg/sq.cm
1	469)	40.32	
2	470)	34.72	
3	471		35.16	37.46
4	472	2	38.02	
5	473	}	39.07	

Junior Engineer

1. Executive Engineer, Works Div. II, WRD, Rawanfond-Goa.

Assistant Engineer

To, Assistant Engineer Su

Assistant Engineer, Sub- Div. II, Works Div. XI, WRD, Canacona- Goa.

Copy Submitted To:

2. Office File No: F-59